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Certificates of Analysis according to ISO 4074:2015 (E) for Male Latex Condom

S0/000180-08-19
1166.6667 GROSS

2019/09
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RRT VERTRIEB UND SERVICE

Customer:

i1 Dlmensmns All shall comply

Sample No . - :’ ! - 2 | 3 4 / 5 6 10 . 3 ; 9 ‘ 10 IZ ; Sndard (mm) A:Zg ‘ ’:Klﬂts
Length (mm) AnnexD . 192 191 190 194 193 190 191 192 193 190 191 194 193 >190 192 Pass
Width {mmx AmnexkE . | 530 53.0 53.0 53.5 53.0 335 53.0 53.0 53.0 53.5 53.5 53.0 53.0 582 332 Pass
Thiﬁigness (mm), AmnexE. | 0.067 0.068 0.067 0.067 0.067 0.068 0.068 0.065 0.066 | 0.067 0.067 0.067 0.066 0.068 +0.010 0.067 Pass

2. b) Burst Pressure General Inspectlon Level 1, AQL 1.5, Annex H
Defect  |Min. Pressure: 1.0 kPa

2. a) Burst Volume (Unaged) General Inspection Level 1, AQL 1.5, Annex H

] Acoept ReJ ect Min Volume (dm’) Result esul
Mean :  28.7 Pass Pass
3.a) Burst Volume (Aged) General Inspectlon Level 1, AQL 1.5, Annex G, ISO 4074:2002 E)
" [Min Volume (dm®) |NA Result
Mean: NA NA

13 pes

6 Package Integnty, Spemal Inspectlon Level S-3, AQL 2.5, AnnexN
‘ Resut,

Result
Status: Approved i ¥
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Factory: Plot 209 & 214, Kuala Ketil Industrial Estate, 09300 Kuala Ke



